EPA-600/2-77-1317 :
August 1977 Environmental Protection Technology Series




EPA-600/2-77-137
August 1977

INDEPENDENT PHYSICAL-CHEMICAL
TREATMENT OF RAW SEWAGE

by

Leon S. Directo
Ching-Lin Chen
Robert P. Miele
Los Angeles County Sanitation Districts
Whittier, California 90607

Contract No. 14-12-150

Project Officer

Irwin J. Kugelman
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



DISCLAIMER

This report has been reviewed by the Municipal Environmental Research
Laboratory, U. S. Environmental Protection Agency, and approved for
[...]
treatment. In this treatment approach, there are inherent benefits achieved:
lower organic load to the carbon bed thus allowing either higher effluent
quality or shorter contact time; lower influent suspended solids, thus
reducing the headloss through the carbon bed and obviating problems related
to physical plugging, ash buildup and eventual accelerated loss of the adsorp-
tive capacity of the carbon after repeated thermal regeneration cycles; and
finally, lower supply of bacterial nutrients in the feed to the carbon column,
thus reducing problems associated with abundant biological growth, septicity
and possible hydrogen sulfide generation.

The other carbon treatment approach which has gained widespread interest
in recent years is the independent physical-chemical treatment (IPC) of
municipal and industrial wastewaters, in which chemically clarified raw
sewage or primary effluent, with or without prior inert media filtration,is
applied to the carbon column. This carbon treatment approach attempts to
maximize the use of the granular activated carbon by including in its
function not only the removal of refractory dissolved and biodegradable
organic materials but also the use of the column as a deep bed filter for
the removal of suspended and colloidal solids. Consequently, the carbon bed
is loaded as heavily as possible within the Timits of desired effluent
quality. The IPC approach thus seeks to supplant conventional biological
treatment processes. In this respect, the IPC process inherently offers
several major advantages over conventional biological treatment systems,
namely , IPC is practically immune to upsets due to materials toxic to
biological systems, such as heavy metals from industrial waste discharges;
it is more readily adaptable to rapid changes in influent flow and waste-
water composition;it has lower space requirements; and finally, the IPC
process can remove a significant amount of heavy metals.



BACKGROUND OF THE STUDY

In recent years, there have been several IPC pilot plant studies con-
ducted by various investigators (1,2,3). Although these studies have
indicated that IPC system can achieve excellent wastewater treatment, none
was conducted for an extended period of time. Thus, operational problems
such as sulfide generation, excessive column headloss and deterioration of
carbon properties which can only become manifest with time, were not
thoroughly investigated. In addition, at none of these installations was
carbon regeneration practiced. While the technology for carbon regeneration
in a multiple hearth furnace has been well developed and demonstrated for
granular activated carbon used after biological treatment (tertiary treat-
ment mode), it has not yet been applied for granular activated carbon used
in the IPC mode. Therefore, this study was conducted to evaluate the per-
formance over an extended period of time of an IPC system which includes
regeneration of the granular activated carbon.

The specific objectives of the study were: To evaluate the performance
of the chemical clarification system using alum and polymer; to demonstrate
on a long-term basis, the effectiveness of granular activated carbon in the
removal of soluble organic matter from chemically clarified raw sewage; to
evaluate methods of controlling hydrogen sulfide generation in the carbon
column; to determine the effects of repeated thermal regenerations on the
carbon characteristics and performance, and finally to develop the cost
estimates for the IPC system.



SECTION 2

CONCLUSTONS

1. The IPC pilot plant, consisting of a 3.78 1/sec (60 gpm) chemical
clarification system followed by a 3.16 1/sec (50 gpm) single-stage, packed-
bed, downflow granular activated carbon column, was operated successfully
for 27 months. Extensive operating data collected during the field eval-
uation had demonstrated the capability of the IPC system in consistently
producing effluents of excellent overall quality. The average carbon
effluent TCOD, DCOD, suspended solids, turbidity and color were 19.3 mg/1,
13.5 mg/1, 6.7 mg/1, 6.3 JTU and 7.8, respectively.

2. During the virgin adsorption cycle, the carbon capacity was 3.54
Kg TCOD removed/Kg carbon and 1.54 Kg DCOD removed/Kg carbon. The corres-
ponding carbon dosage was 0.021 Kg carbon/m® (173 1bs carbon/mil. gal).
The DCOD removal efficiency did not change appreciably in the course of the
virgin run, during which time 113,550 m® (30 million gallons) of chemically
clarified raw sewage was processed through the column.

3. The organic removal through the carbon column during the entire
study averaged 79.9 percent for TCOD, 72.2 percent for the DCOD and 78.5 for
BODs. The DCOD removal efficiency through the carbon column increased
following sodium nitrate addition to the carbon column as a result of
enhancement of biological activity. The DCOD removal efficiency of the
regenerated carbon was higher than that of the virgin carbon. The carbon
capacity of the twice-regenerated carbon was slightly less than that of the
once-regenerated carbon,

4, Analyses of metals on carbon prior to and after the first regen-
eration indicated that some of the metals which were removed from the sewage
were not removed during regeneration. However, most of the metals removed
by the carbon did not remain on the carbon but were carried out of the
furnace with the flue gases. Dust collected from the baghouse contained high
levels of Ca, Cd, Cu, Cr, Al, Fe, Sn, Pb, Ni and Zn. Some of these came
from corrosion in the carbon column rather than from the sewage.

5. An evaluation of the carbon characteristics following repeated
thermal regenerations showed that after three regenerations, the iodine
number and methylene blue number decreased about 26 and 5 percent, respec-
tively. During the same period, the molasses number increased about 3.6
percent. The ash content of the carbon increased about 67 percent from

(5]



a virgin level of 6.4 to 10.7 percent after the first regeneration. On the
second regeneration, only a slight increase in ash content was observed
while a decrease was noted in the third regeneration.

6. The carbon regeneration loss ranged from 2.5 to 6 percent with an
overall average of 4.3 percent for the three regenerations.

7. Of the various methods of sulfide control evaluated-namely, oxygen
addition, chlorination, air-water backwash and sodium nitrate addition,
continuous sodium nitrate addition to the carbon column at an average
dosage of 5.4 mg/1 N was found most effective in inhibiting sulfide
generation in the carbon column.

8. The level of sodium nitrate required is a function of the
organic concentration in the feed to the carbon column. The Tevel
required at Pomona to prevent sulfides is specific for the wastewater, and
should not be directly transferred to any other situation. A rough rule
of thumb is that the nitrate should be about 15 percent of the DCOD 1in
the feed to the carbon column.

9. The carbon column, which served both as deep bed filter and an
atdsorber, was routinely backwashed on a daily basis with a volume of
secondary effluent equivalent to 7 percent of the product water. The net
headloss through the column during the daily backwash cycle varied
considerably during the study. The weekly average net headloss varied
from 0.11 Kg/cm? (1.6 psi) to 3.1 Kg/cm? (44 psi). The net headloss was
equal to or less than 1.76 Kg/cm? (25 psi) 50 percent of the time.

10. The bulk of the pollutant removal in the IPC system was accomplish-
ed during the chemical clarification phase. Chemical clarification using
alum at an average dosage of 25 mg/1 Al (275 mg/1 alum) with 0.3 mg/1 of
anionic polymer (Calgon WT-3000) was very effective throughout the study
in producing good quality clarified effluent from raw sewage. The clar-
ified effluent had an average turbidity. suspended solids and TCOD
concentrations of 22.2 JTU, 28.3 mg/1 and 95.8 mg/1, respectively. The
total phosphate in the raw sewage, which had averaged 11.1 mg/1 P, was
reduced by 88 percent, resulting in a clarified effluent with total
phosphate concentration of 1.3 mg/1 P.

11. Results of bench-scale sludge studies performed in the cours® of
the study showed that the alum-sewage produced was difficult to dewater.
Chemical conditioning at a cost of $15-$17 ger ton dry solids was
required to achieve a yield of 4.9-9.8 Kg/m?-hr (1-2 1b/ft2-hr) with
cake solids of 18 percent.

12. The total treatment cost for a 37,850 cu m/day (10 mgd) IPC
system designed to produce a product water with an average TCOD of 25 mg/1,
DCOD of 16 mg/1 and suspended solids of 8 mg/1 using alum and polymer, is
estimated at 8.69¢/m? (32.57¢/1000 gallons). The estimated cost is based



on using an 8 x 30 mesh granular activated carbon with carbon dosage of
0.03 Kg/m3 (250 1b/mil. gal) and a carbon regeneration loss of 5 percent
per cycle. If regeneration were not required the cost is reduced to
7.92¢/m3 (29.68¢/1000 gallons). These cost estimates are representative
of price levels as of March 1975, with an EPA sewage treatment plant
construction cost index of 232.1.



SECTION 3
RECOMMENDATIONS

1. The results of the pilot plant study presented in this report
indicate that the granular activated carbon column performance in the
first adsorption cycle remained virtually unchanged throughout the 18.5
months of operation. Although not necessary, the column was regenerated
to obtain data on the effects of repeated thermal regenerations on the IPC
carbon column performance. It is recommended to conduct a long-term eval-
uation of the IPC carbon column without regeneration to determine the ulti-
mate COD removal capacity.

2. Further studies should be carried out to determine the mechanism
by which the biological acitvity on the carbon column allowed significantly
higher carbon capacity. In this connection, attempts should be made to
determine the cause of the apparently higher COD removal capacity of the
regenerated carbon compared to virgin carbon.



SECTION 4
EXPERIMENTAL PROGRAM

PILOT PLANT DESCRIPTION AND OPERATION

Figure 1 shows the process flow sheet of the IPC pilot plant. The
pilot plant consisted of a 3.78 1/sec (60 gpm) chemical clarification system
followed by a 3.15 1/sec (50 gpm) single-stage, packed-bed, granular
activated carbon column operated in downflow mode. A carbon regeneration
facility complete with an air pollution control system was available in the
pilot plant site. The details of the design and operation of the various
components of the pilot plant are discussed in subsequent sections.

Chemical Treatment System

The chemical treatment system consisted of a rapid mixing unit 0.76m
square (2.5 ft. square) with 1.07m (3.5 ft.) liquid depth followed by a
three-compartment flocculation unit 1.37m (4.5 ft.) wide and 4.11m (13.5 ft.)
Tong with 1.67m (5.5 ft.) liquid depth equipped with three variable speed
paddle-type flocculators. The raw sewage was pumped at a constant rate of
3.78 1/sec (60 gpm) into a rectangular stilling tank provided with a V-notch
weir for flow measurement. The chemical coagulant, either alum or ferric
chloride, was fed directly to the rapid mixing unit by means of three timer-
controlled positive displacement chemical pumps paced in such a way as to
approximately match the incoming suspended solids concentration. The
diurnal variations of the raw sewage suspended solids concentration was
previously established by the analysis of hourly samples collected over
several 24 hour periods. This feeding pattern was periodically checked
during the course of the study by routinely analyzing for suspended solids,
six four-hour composite samples of raw sewage and clarified effluent. An
anionic polymer (Calgon WT-3000) was added as a coagulant aid at an average
dosage of 0.3 mg/1. The polymer addition was confined to only 12 hours per
day, from 11 a.m. to 11 p.m. to coincide with the period of high coagulant
dosage. After 2.8 minutes of rapid mixing at 140 rpm, the sewage flowed
into the flocculation unit where slow stirring for 42.5 minutes theoretical
detention time was provided. The flocculation was operated at a velocity
gradient, G of about 54 seconds-*. The G value was obtained by calculation
assuming a drag coefficient of 1.5 and a water velocity equal to 3/4 of the
radial velocity at the center of the wooden paddles. The G value for rapid
mixing was not estimated since an auxiliary air mixing was also used.



ST

RAPID FLOCCULATION SEDIMENTATION

POLYMER

lv v W

ADSORPTION

NaNO,

__@

Figure |. Schematic diagram of the IPC pilot plant.

N

CARBON
RETURN

Pl

N
\

DN

TO REGENERATION
> FACILITIES

B

PRODUCT



The chemically coagulated raw sewage flowed into a rectangular clar-
ifier where it was settled for a theoretical detention time of 84 minutes.
At the flow rate of 3.78 1/sec (60 gpm), the clarifier overflow rate and
weir rate, were respectively, 48 cu m/day/m2 (1180 gpd/ft2) and 2.06
1/sec/m (10 gpm/ftg. The clarified effluent flowed by gravity to a 1.89-
cu m (500-gallon) surge tank from which 3.15 1/sec (50 gpm) was pumped
continuously to the carbon column. The clarified effluent tank was
provided with an overflow and a low level cut-off switch for pump protection
The chemical sludge was pumped continuously from the clarifier sludge
hopper at a constant rate of 0.17 1/sec (2.8 gpm) during the first 14
months of the study. Thereafter, the chemical sludge pump operation was
placed on a timer control to withdraw sludge at 0.17 1/sec (2.8 gpm) for
15 minutes every hour. The intermittent sludge withdrawal was initiated
in an effort to obtain more concentrated sludge.

Carbon Treatment System

The carbon column, shown in detail in Figure 2, was 1.22m (4 ft) dia-
meter by 9.45m (31 ft) high and was designed for a working pressure of
3.52 Kg/cm2 (50 psi). The interior of the column was coated with three
coats of 8 mills each of Koppers Bitumastic 300 M coal tar epoxy to inhibit
corrosion. The column contained 2360 Kg (5200 1bs.) of Calgon Filtrasorb
300 (8 x 30 mesh granular activated carbon) having virgin characteristics
shown in Table 1. The 4.87m (16 ft) deep carbon bed was supported by
20.32 cm (8 in) layer of graded gravel placed over Leopold filter blocks.
Figure 3 shows the detail of the column underdrain system.

The chemically clarified raw sewage entered the top of the column
through a 10.16 cm (4 in) pvc pipe. Throughout the study, the column was
operated in a downflow mode at a constant flow rate of 3.15 1/sec (50 gpm)
thereby providing a hydraulic loading of 2.71 1/sec/m? (4 gpm/ft?) and an
empty-bed contact time of 30 minutes. The column influent discharge outlet
was located about 3.66m (12 ft) above the top of the carbon bed, thereby
providing a capability of as much as 75 percent bed expansion during back-
washing. The column was provided with rotary surface wash mechanism
mounted about 7.62 cm (3 in) above the unexpanded carbon bed to aid in the
routine column backwashing.

Carbon Regeneration System

The carbon regeneration facility at the pilot plant site consisted of
a 76 cm (30 in) internal diameter vertical refractory-lined Bartlett-
Snow-Pacific, Inc. multiple hearth furnace. As illustrated in Figure 4,
the furnace contained six hearths with two gas burners and steam inlets
in each of the Tower three hearths. The furnace was natural gas-fired with
steam added to enhance the regeneration.

The partially dewatered spent carbon from the drain bin was fed by
a screw conveyor provided with a variable speed drive so that the desired



n" x 12"

PORTHOLE

—r—— INFLUENT
— BACKWASH

WASH A . o A

WATER — -~~~ —~H-—---

P g

oo el i )
CARBON BED SURFACE

28 ft.
A

— REGENERATED CARBON
CHARGE

—— ROTARY SURFACE SPRAY

2 ft. MANHOLE

16 ft.

CARBON DISCHARGE

/{

T

UNDERDRAIN SYSTEM

3 ft.

EFFLUEN T
BACKWASH

Y

1"=2.54 cm.

4 ft.

Figure 2. Carbon contactor detail.

10



TABLE 1.  VIRGIN CARBON CHARACTERISTICS

se————
——

Carbon Characteristics

Calgon Filtrasorb 300
(8 x 30 mesh)

Iodine Number » mg/g

Apparent Density , g/cm3
Molasses Number

Methylene Blue Number, mg/g

Ash , %

Mean Particle Diameter, mm

Sieve Analysis :
% retained on # 8

10
12
14
16
18
20
30

pan

11

1040
0.484
222
256
6.4
1.44

12.6
19.2
16.3
15.1



¢l

LEOPOLD —t
FILTER BLOCK

P

2" LAYER V- ¥

10 MES H w

Wa" LAYER '/4"— A

= 1%

L

b

Figure 3. Detail of the carbon column underdrain system.

?
g
ey — 3
~ {_~_!' q
it %
\ Mt 3
1 N H
‘b

LINE

I"=2.54 cm

4" DIA. CARBON EFFLUENT



CARBON IN

_l - l——*GAS ouT
1 § § | |
HEARTH |
. @3 RABBLE
HEARTH 2 ABH
/-_
o0 “Eﬁ
NI NN N
HEARTH 3
_ RABBLE
@‘Rg/ TEETH
" N
-0 HEARTH 4
.
Hill gy
AR iy N
HEARTH 5
E\@ ANNANNNY .
HEARTH 6 3-0 DIAMETER
fIUTD’TITmf 1"=2.54 em
Y
pa— = ERATED
REGEN
DRY CARBON > |
SAMPLING TUBE — ===;g§ CARBON OUT
SHAFT \§ TO QUENCH
ONT el . TANK

Figure 4. Cross sectional view of the multiple hearth furnace.

13



rate of carbon fed to the furnace could be accurately controlled. The
regenerated carbon was discharged from the furnace through a 7.62 cm (3 in.)
diameter stainless steel chute Teading from the bottom hearth into a quench
tank, from which the regenerated, quenched carbon was continuously educted

back to the carbon contactor.

Air Poliution Control System

In order to control noxious odors and particulate emissions, which are
the two major air pollutants associated with thermal regeneration of
granular activated carbon, the regeneration furnace was equipped with an
air pollution control system shown schematically in Figure 5. The air
pollution control system consisted of a single cyclone dust separator, a
baghouse, and a natural gas-fired afterburner. During carbon regeneration,
the furnace flue gases first passed through the cyclone, which was designed
to trap all burning particulates 10u in diameter or larger before reaching
the fabric filters in the baghouse. From the cyclone, the gases flowed
through a series of ducts into a baghouse. The ductwork leading to the
baghouse was provided with a valved connection for dilution air addition.
The baghouse was a reversed-air jet cleaned unit (Model 9-6-100 Mikro-
Pulsaire Dust Collector manufactured by Mikropul Division of Slick Corpor-
ation) containing nine 11.43 cm (4.5 in.) diameter Nomex felt filter bags
with a combined filter area of 5.94 sq. m (64 sq.ft.). Each filter bag
was 1.83m (6 ft.) lTong and was designed for a maximum operating temperature
of 218.3°C (4259F). The filter bags had a rated porosity of 0.17 to 0.99
cu m/min. (25 to 35 scfm) at 1.27 cm (0.5 in.) water column. The dust-laden
flue gases flowing at a rate ranging from 3.96 to 4.53 cu m/min (140 to 160
scfm) entered the lower section of the baghouse and travelled upward through
the fabric filter cylinder where the dust particles collected on the
exterior surface of the filter bags. A pull-through exhaust fan mounted
on top of the baghouse provided the driving force for the gas flow through
the system. As the dust mat built up on the fabric surface, the pressure
differential across the filters increased to a level at which the deposited
solids had to be removed by reverse air flow. In order to control the
pressure drop through the filter within the desired limits of 2.54 cm (1 in.)
to 15.24 cm (6 in.) of water column, a cyclic timer periodically (2 to 45
seconds interval) actuated solenoid valves which delivered momentary
surges of compressed air rated at 7.03 Kg/cm2 (100 psi). The dust dislodged
from the exterior surface of the filters during the reverse jet cleaning
operation were collected in a storage drum attached to the discharge hopper
of the baghouse. The filtered gases from the baghouse then flowed through
the afterburner which was operated between 704.49C (1300°F) and 760°C (1400°
F) for odor control before final discharge into the atmosphere.

14



Gl

TO

ATMOSPHERE

FUEL —=

AIR

AFTERBURNER

BLOWER

FLUE GASES | _
i

SPENT CARBON IN=— [

MULTIPLE

HEARTH

FURNACE
STEAM ==

FUE L st
COMBUSTION A|R=—=8s

QUENCH |
TANK

Raon a2 St—MOTIVE
M EpucTor
[...]
Boron 720.0 429.0 610.0 40.4 --
Cadmium 4.0 2.9 2.6 27.5 10.3
Chromium (Hex.) 45.0 36.0 2.3 20.0 93.6
Chromium (Total) 238.0 110.0 25.0 53.8 77.3
Copper 830.00 275.0 71.0 66.9 74.2
Cyanide 25.0 19.1 11.5 23.6 39.8
Fluoride 890.0 303.0 290.0 66.0 4.3
Iron 880.0 228.0 928.0 74.1 --
Lead 185.0 366.0 28.5 80.2 22.1
Manganese 16.0 17.5 20.0 -- --
Mercury 0.8 0.3 0 66.7 100.0
Nickel 190.0 182.0 105.0 4.2 42.3
Silver 4.2 1.8 6.7 57.1 --
Zinc 217.0 257.0 587.0 -- --

91



TABLE 14.

MINERAL AND MISCELLANEQUS ANALYSES

Clarified Carbon
Constituents Raw Sewage Effluent Effluent
Alkalinity, mg/1 CaCO, 217.00 130.00 169.00
Calcium, mg/1 Ca 51.30 52.8 52.4
Chloride, mg/1 C1 104.40 105.40 96.20
Magnesium, mg/1 Mg 10.90 11.20 11.00
Nitrate, mg/1 N 0.90 1.32
Potassium, mg/1 K 10.50 10.80 11.40
Sodium, mg/1 Na 100.00 101.00 113.00
Sulfate, mg/1 SOl+ 95.00 225.00 219.00
MBAS, mg/1 1.96 2.42 0.43
Phenols, mg/1 phenol 0.17 0.055 0.005
Conductivity, umhos/cm” 1046.00 1089.00
Total dissolved solids, mg/1 573.00 618.00 627.00
pH 7.68 6.75 6.80

92



alum) was used in the chemical clarification of the raw sewage, the clar~
1fied effluent and carbon effluent contained only 0.31 and 0.05 mg/1 Al,
respectively. The alum floc in the clarified effluent was effectively
filtered out in the carbon column. While most of the trapped floc was
removed from the carbon column during the routine backwash operation,
invariably some floc adhered tenaciously to the carbon granules.

In an effort to determine the fate of various metals present in the
chemically clarified effluent in passing through the carbon column,
samples of virgin carbon, spent carbon and quench water were collected
during the first carbon regeneration. These samples were analyzed for
various metal constituents at the Municipal Environment Research Lab-
oratory of the U.S. EPA in Cincinnati, Ohio. The summary of the test
results are presented in Table 15. In evaluating the data from this table,
the following general observations can be drawn:

(1) The spent carbon contained considerably larger concentrations of Cd,
Cr, Cu, Ni and Zn than were present in the virgin carbon. Analyses
of spent carbon taken at various depths of the column showed the
amount of Cd, Cr, Cu and Zn were highest at the top 30.5 cm
(12 in.) of the carbon bed with the concentration of nickel about
evenly distributed throughout the bed. The concentrations of Hg,
Ti, Be, As and Sr in the spent carbon were lower than that in the
virgin carbon.

(2) The concentrations of Zn, Cr, Cu and Ni in the regenerated carbon
were much higher than those of virgin carbon. In comparing the
metal contents of the spent carbon composite sampies with those
of the 12-hr.regenerated carbon composite samples, it is apparent
that a high loss of Cd and small losses of Zn, Cr, Cu, As, Fe
and Pb occurred on regeneration,

(3) The baghouse dust contained considerably higher levels of Ca, Cd,
Cu, Cr, A1, Fe, Sr, Sn, Pb, Ni,and Zn than virgin carbon.

(4) The metal constitutents in the quench water were found generally
near background levels.

(5) Unlike the other metals, Cd was almost comp]gte]y stripped from
the carbon during regeneration and ended up in the baghouse.

The changes in the various forms of nitrogen during chemical treat-
ment and subsequent carbon adsorption are presented in Table 16. The
ammonia concentration increased from 14.5 mg/1 N in the raw sewage to
21.2 mg/1 N after chemical clarification and remained essentially un-
changed in passing through the carbon column. However, the organic
nitrogen concentration showed a significant drop from 14.7 in the raw
sewage to 6.3 mg/1 N in the clarified effluent and to a level of 2.1
mg/1 N after carbon adsorption. The nitrate concentration in the

93



76

TABLE 15.  HEAVY METAL CONSTITUENTS OF QUENCH WATER AND CARBON SAMPLES
Avg. of 4-12 hr Composites { Avg. of 4-12 hr Composites Baghouse
Metal | Virgin Spent Carbon | of Regenerated Carbon of Quench Water * Dust
Filtrasorb | Composite
300

Hg 1.92 0.36 0.45 <0. 001 <.024
Se <0.96 <.96 9.84 <0.04 0.96
Sb <7.20 <7.20 <7.20 <0.30 16.80
Sn <48.00 72.00 <48.00 <2.00 192.00
Co <4.80 14.40 24.00 <0.20 40.80
T <24.00 <24.00 <24.00 <1.00 24.00
Mo <12.00 <12.00 <12.00 <0.50 12.00
Ti 240.00 96.00 216.00 <1.00 168.00
Vv 24.00 24.00 24.00 <1.00 168.00
Be 2.40 <2.40 <2.40 <0.10 2.40
Bi <24.00 <24.00 <24.00 <1.00 <24.00
Zn 1.20 132.00 102.00 1.40 7080.00
Cr 7.20 658.00 559.80 <0.10 4800.00
Pb 16.80 19.20 13.80 <0.50 3360.00
Ni 12.00 816.00 936.00 <0.50 1032.00
Mn 26.40 1.20 30.60 <0.50 69.60
Cu <1.20 444,00 286.30 0.95 12,000.00
Ba 50.40 76.80 79.20 <0.50 372.00
cd 1.20 26.40 <1.20 0.48 446.00
As 108.00 57.60 49.80 <1.00 74.40
Fe 617.00 1200.00 912.00 0.32 10,320.00
Al 1536.00 1920.00 3162.00 <1.00 17,280.00
Sr 72.00 33.40 80.40 0.32 192.00
Ca 391.00 3120.00 4632.00 44.70 17,280.00

*  Concentration expressed in mg/1;

Concentration for all other samples in mg/kg carbon.




96

TABLE 16.  NITROGEN REMOVAL IN THE IPC SYSTEM
_ Percent Removal
Nitrogen Raw Clarified Carbon .
Forms Sewage Effluent Effluent Chemical Carbon Overall
(mg/1) Treatment Treatment
Organic N 14.7 6.3 2.1 57.1 66.7 85.7
NH3-N 14.5 21.2 21.3 -~ -- ~--
N02—N 0.8 0.4 0.2 50.0 50.0 75.0
(*) (+)
N03=N 2.6 0.9 1.3 65.4 79.4
(+)
Total N 32.6 28.8 24.9 11.7 27.2

*  Sodium nitrate fed to carbon column
+ Based on an average sodium nitrate fed to column = 5.4 mg/1 N

4.5 - 5.8 mg/1 N



carbon effluent averaged 1.3 mg/1 N which was slightly higher than that of
the clarified effluent. The nitrate, which was added to the carbon column
at dosages from 4.5 - 5.8 mg/1 N for sulfide control was completely reduced
presumably by biological denitrification in the carbon column. The
significant increase of the ammonia level in the clarified effluent was
probably due to the biological oxidation of the organic nitrogen in the

raw sewage and/or in the alum-sewage sludge.

96



SECTION 6
ECONOMIC ANALYSIS

_ For convenience in the discussion of the economic analysis, the
estimated treatment cost for the IPC system is subdivided into three parts,
namely, chemical treatment costs, carbon treatment costs and total IPC
system costs. The economic analysis is based on the treatment of Pomona
wastewater for an average design flow of 0.44 m3/sec (10 mgd) and a peak
design flow of 0.61 m3/sec (14 mgd). The process design parameters for
sizing the various treatment units are presented in Table 17. The assumed
unit costs for chemicals and other direct costs for estimating the operation
and maintenance (0/M) costs are shown in Table 18. Figure 37 presents the
IPC system flowsheet, showing the various treatment components employed.

In the preparation of the economic analysis, various published reports
were consulted, particularly references (13,14) for the chemical treatment
system and reference ( 6) for the carbon contacting system. The capital
costs obtained from literature were adjusted to reflect the price levels
o; March 1975, with an EPA sewage treatment plant construction cost index
of 232.1.

CHEMICAL TREATMENT COSTS

Table 19 presents a summary of the chemical treatment costs for a 0.44
m3/sec (10 mgd) plant. The estimated capital costs of the various treatment
components include allowance for instrumentation, pipings, appurtenances
and buildings. In addition, an allowance of 20 percent of the total capital
costs is included for engineering, legal and administrative costs. The
preliminary treatment costs include the costs for bar screening, comminution,
grit removal and flow measurement.

The costs in Table 19 show that about 59 percent of the total capital
costs is associated with the treatment and disposal of the alum-sewage
sludge produced in the chemical coagulation-sedimentation system. Of the
total chemical treatment cost of 5.29 ¢/m3 (19.81 ¢/1000 gallons), 67
percent represents operation and maintenance (0/M) and only 33 percent for
capital amortization. Moreover, about 67 percent of the 0/M costs is
associated with the cost of alum and polymer used in the chemical
clarification of the raw sewage.

97



TABLE 17.  IPC SYSTEM DESIGN DATA

CHEMICAL TREATMENT SYSTEM

1.

Flocculation:

Detention Time, minutes

Chemical Dosage
Alum, mg/1 Al
Polymer, mg/1

Sedimentation:

Detention Time, hours
Overflow Rate, cu m/day/m?
Underflow, % of plant flow
Underflow solids, % by weight

Gravity Thickening:

Solids Loading, kg/day-m?
Underflow solids, % by weight

Vacuum Filtration:

Yield, kg/hr-m?
Cake solids

Sludge Incineration:

SoTids Loading, Kg/hr-m?

CARBON TREATMENT SYSTEM

1.

Carbon Contacting (8 x 30 mesh carbon)

Empty-bed contact time
Hydraulic surface loading, 1/sec/m3
Backwash volume , % of plant flow
Sodium Nitrate Dosage, mg/l
Carbon Dosage,  kg/m?
Carbon Regeneration loss, %

1O U1 O1T N OT

O o

~O

OO 01O
w

98



TABLE 18.  UNIT COSTS FOR OPERATION AND MAINTENANCE ESTIMATE

CHEMICALS
Alum, $/kg Al 1.00
Polymer, g/kg 4.40
STudge conditioning polymer, $/Ton dry solids 15.00
Sodium nitrate, $/kg sodium nitrate 0.16
Granular activated carbon (8 x 30 mesh), $/kg 1.10
OPERATING COSTS
Power, ¢/KWH 2.0
Fuel, ¢/therm 10.0
Carbon regeneration fuel, Kj/kg 14,000.00
STudge Incineration,3$/ton dry solids 5.0
Backwash water, ¢/m 0.8
Operating Labor, 5 at $12,000/yr. 60,000.00
Maintenance Labor, 2 at $10,000/yr. 20,000.00
Laboratory personnel, 1 at $14,000/yr. 14,000.00
Maintenance materials, $/yr
Chemical Treatment 20,000.00
Carbon Treatment 10,000.00

CAPITAL COSTS

A1T equipment costs were amortized at 6% for 25 years.

99



001

RAW SEWAGE

l

PRELIMINARY TREATMENT

BACKWASH RECYCLE

ALUM —
POLYMER —o

CHEMICAL TREATMENT

I
l
l
|
I

SODIUM NITRATE-———i

—_

GRANULAR ACTIVATED

CARBON TREATMENT

SPENT
CARBON “
|
I
REGENERATED |
~ CARBON CARBON
REGENERATION === ==
VIRGIN '
MAKE - UP
TARBON TREATED
EFFLUENT

Figure 37. Proposed IPC system-flow sheet.

THICKENER
_OVERFLOW __
ALUM-SEWAGE GRAVITY
L STUDGE »  THICKENING
— }‘POLYMER
L_FILTRATE |  vACUUM
FILTRATION
INCINERATION
DISPOSAL



TABLE 19.  ESTIMATED CHEMICAL TREATMENT

*
COST

CAPITAL COSTS (1000 of $)

OPERATION AND MAINTENANCE COSTS ¢/m3 (¢/1000 gallons)

Raw Sewage pumping station
Preliminary Treatment
Coagulation-Sedimentation
Gravity Thickening
Vacuum Filtration
Incineration

Total

Engineering, legal and administrative costs, (20%)

Total capital costs

Amortized cost, ¢/m® (¢/1000 gallons)

Treatment Chemicals (alum and polymer)
Sludge Conditioning Chemical (polymer)

Power and Fuel
Operating and maintenance labor
Maintenance material

Total operating and maintenance cost,

¢/m3 (¢/1000 gallons)

Total treatment cost, ¢/m3 (¢/1000 gallons)

388
85
568
94
584
812
2,531
506
3,037

1.74 (6.50)

2.32 (8.86)

0.42 (1.56)

0.28 (1.06)

0.34 (1.28)

0.15 (0.55)

3.55 (13.31)

5.29 (19.81)

*

Based on EPA sewage treatment plant construction cost.index
of 232.1 (March 1975) for a 37,850 cu m/day (10 mgd) plant.

101



CARBON TREATMENT COSTS

The carbon contacting system consists of 10 carbon columns operated
in parallel at a design flow of 0.44 m3/sec (1 mgd) per column. Two
carbon storage tanks, each of which has a capacity equal to that of a
carbon column, is also provided. One of these storage tanks is initially
charged with carbon while the other tank is reserved for spent carbon
storage. Thus, the initial carbon charge is equivalent to the effective
volume of 11 carbon contactors.

A summary of the estimated carbon treatment costs is presented in Table
20. As indicated in the cost breakdown, the amortized cost represents
about 2.04 ¢/m3 (7.62 ¢/1000 gallons). The costs of sulfide control in the
carbon column accounts for 37.5 percent of the total 0/M costs. The
operating and maintenance labor costs of 0.34 ¢/m3 (1.28 ¢/1000 gallons), is
assumed to be one-half of that of the complete IPC system.

IPC SYSTEM COST

In Table 21 is shown the complete cost breakdown of the IPC system.
The total treatment cost to produce carbon treated effluent with character-
istics similar to that presented in Table 8 from 0.44 m3/sec (10 mgd) of
raw sewage is estimated at 8.69 ¢/m3 (32.57 ¢/1000 gallons). The effluent
quality from the IPC system would be about equal to or slightly better than
that obtained from a secondary biological treatment system for all the
parameters evaluated. Moreover, the IPC system has the added advantage
of not only providing stable effluent quality but also effluent with total
phosphate concentration of 0.9 to 1 mg/1 P.

The cost data in Table 21 show that the chemical treatment system cost,
which includes the cost for the treatment and disposal of the alum-sewage
sludge, represents about 61 percent of the total IPC system process costs.
If regeneration facilities were not required, the total treatment cost
is reduced to 7.92 ¢/m3 (29.68 ¢/1000 gallons). This 9 percent cost
reduction is important especially in small plants where the regeneration
cost represents a significant portion of the overall cost.

102



TABLE 20.  ESTIMATED GRANULAR ACTIVATED CARBON TREATMENT COSTS*

CAPITAL COSTS (1000 of $)

Influent Pumping 219
Initial Carbon Charge 331
Carbon Contacting System 1,766
Carbon Regeneration System 650
Total 2,966
Engineering, legal and administrative costs (20%) 593
Total capital cost 3,659
Amortized cost, ¢/m3 (¢/1000 gallons) 2.04 (7.62)

OPERATING AND MAINTENANCE COSTS ¢/m3 (¢/1000 gallons)

Carbon make-up 0.16 g .623
Backwash water 0.04 .15
Power and Fuel 0.24 ( .89)
Sulfide control (sodium nitrate) 0.51 (1.93)
Operating and maintenance labor 0.34 (1.28)
Maintenance material 0.07 ( .27)
Total operating and maintenance cost,

¢/m3 (¢/1000 gallons) 1.36 ( 5.14)
Total treatment cost, ¢/m3 (¢/1000 gallons) 3.40 (12.76)

* Based on EPA sewage treatment plant construction cost index
of 232.1 (March 1975) for a 37,850 cu m/day (10 mgd) plant.

103



TABLE 21.  ESTIMATED IPC SYSTEM COSTS*

CAPITAL COSTS (1000 of $)

Chemical Treatment System 3,037
Carbon Treatment System 3,559
Total Capital Cost 6,596
Amortized Cost, ¢/m3 (¢/1000 gallons) 3.77 (14.13)

OPERATING AND MAINTENANCE COSTS ¢/m® (¢/1000 gallons)

Chemical Treatment System 3.55 (13.31)

Carbon Treatment System 1.36 ( 5.14)

Total operating and maintenance cost 4.91 (18.45)
TOTAL IPC SYSTEM COSTS ¢/m3 (¢/1000 gallons)

Chemical Treatment System 5.29 (19.81)

Carbon Treatment System 3.40 %12.76

Total Treatment Cost 8.69 (32..7

* Based on EPA sewage treatment plant construction cost index
of 232.1 (March 1975) for a 37,850 cu m/day (10 mgd) plant.

104



REFERENCES

1. Rizzo, J.L. and Schade, R.E., "Secondary Treatment with Granular
Activated Carbon", Water and Sewage Works, Vol. 116, No. 8, p 307
(Aug. 1969).

2. Hopkins, C.B., Weber, W.J., Jr., and Bloom, R., Jr., “Granular Carbon
Treatment of Raw Sewage", Water Pollution Control Research Series
ORD 17050 DAL 05/70, U.S. Department of Interior, Federal Water
Quality Administration (May 1970).

3. Friedman, L.D., Weber, W.J., Jr., Bloom, R., Jr., and Hopkins, C.B.,
“"Improving Granular Carbon Treatment", Water Pollution Control
Research Series 17020 GDN 07/71, U.S. Environmental Protection
Agency, (July 1971).

4. "Standard Methods for the Examination of Water and Wastewater", 13th
Ed., American Public Health Association, New York, (1971).

5. "FWPCA Methods for Chemical Analysis of Water and Wastes", Federal
Water Quality Administration, Cincinnati, Ohio (Nov. 1969).

6. "Process Design Manual for Carbon Adsorption", U.S. Environmental
Protection Agency, (October 1973).

7. Parkhurst, J.D., Dryden, F.D., McDermott, G.N., and English, J.N.,
"Pomona Activated Carbon Pilot Plant", Journal Water Pollution
Control Federation, Vol. 39. No. 10, part 2, 1270 (October 1967).

8. Heukelekian, H., "Some Bacteriological Aspects of Hydrogen Sulfide
Production from Sewage", Sewage Works Journal, Vol. 20, No. 3,
pp 490 (May 1948).

9. Dague, R.R., "Fundamentals of Odor Control", Journal Water Pollution
Control Federation, Vol. 44, No. 4, pp 583 (April 1972).

10. English, J.N., Carry, C.W., Masse, A.N., Pitkin, J.B., and Dryden, F.D.,